



Test Report

Number : TWNC00516799

Date : May 10, 2016

Applicant: Evergreen Plastics, Inc.
202 Watertower Drive
Clyde, OH, 43410
USA

Sample Description:

One (1) group of submitted samples said to be :
Sample Description : Clear PET Pellet
Style / Item No. : CLP-100
Date Sample Received : Apr 27, 2016
Date Test Started : Apr 28, 2016

Test Conducted :

As requested by the applicant, for details please refer to attached pages.

Conclusion:

| <u>Tested Samples</u> | <u>Standard</u> | <u>Result</u> |
|-----------------------|--|---------------|
| Submitted Samples | Toxic Elements Analysis - As per applicant's request with reference to TPCH-Toxics in Packaging Clearinghouse (formerly CONEG) | Pass |

Authorized by:
On Behalf of Intertek Testing Services
Taiwan Limited



Matt Wang
Sr. Manager



Intertek Testing Services Taiwan Ltd.

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 11492, Taiwan, R.O.C.

全國公證檢驗股份有限公司

11492 台北市內湖區瑞光路 423 號 8 樓

Tel: (+886-2) 6602-2888 · 2797-8885 Fax: (+886-2) 6602-2410